

**Naval Health Clinic Annapolis Outpatient Pharmacy Drug Formulary
June 2011**

For more information please feel free to call the following numbers: Pharmacy: (410)293-2406, Refill call-in system: 1-800-377-1723. Please place the SSN of the military sponsor on all prescriptions. All prescriptions must be dated and signed by the physician. Non-controlled prescriptions are valid four months from the date written. Controlled Prescriptions are valid four months from the date written. Narcotic, i.e., schedule II prescriptions, are valid for thirty days from the date written. Drugs are listed by generic name and cross-referenced with most common brand names where appropriate. Use of a brand name does not indicate that the particular brand is stocked. Combination products are listed by brand name only. The pharmacy reserves the right to limit the quantities based on guidelines. The pharmacy does not accept telephone calls or faxes for new/renewal of prescriptions. Hours of operation: Monday-Friday 0730-1630 (4:30). Last civilian prescription accepted at 1545 (3:45).

Acetaminophen 160 mg/5 mL elixir	Amantadine 100 mg capsule	Bacitracin topical ointment	Carbamazepine 100 mg chewable tablet (generic only)	Clomiphene 50 mg tablet
Acetaminophen 80 mg/0.8 mL infant drops	Amaryl, <i>see</i> <i>Glimepiride</i>	Baclofen 10 mg tablet	Carbamazepine 200 mg tablet (generic only)	Clonazepam 0.5 & 1 mg tablets
Acetaminophen 325 mg tablet	Ambien, <i>see</i> <i>Zolpidem</i>	Bactrim DS, <i>see</i> <i>Septa DS</i>	Carbamide peroxide ear wax drops	Clonidine 0.1, 0.2, & 0.3mg tablets
Acetaminophen 120 & 650 mg rectal suppositories	Amcinonide 0.1% cream	Bactroban <i>see</i> <i>Mupirocin</i>	Cardura, <i>see</i> <i>Doxazosin</i>	Clonidine 0.1, 0.2, & 0.3mg/day patch
Acetazolamide 250mg tablet	Amiodarone 200 mg tablet	Benadryl, <i>see</i> <i>Diphenhydramine</i>	Carmol, <i>see</i> <i>Urea</i>	Clopidogrel 75 mg tablet
Acetazolamide 500 mg SR capsule	Amitriptyline 10 & 25 mg tablets	Benemid, <i>see</i> <i>Probenecid</i>	Carvedilol 3.125, 6.25, 12.5 & 25 mg tablets	Clotrimazole 1% cream & solution
Acetic acid 2% ear solution (Vosol)	Amlodipine 2.5, 5, and 10mg tablets	Bentyl, <i>see</i> <i>Dicyclomine</i>	Catapress, <i>see</i> <i>Clonidine</i>	Clotrimazole 2% vaginal cream, 21gm tube
Acetic Acid 2% in Aluminum Acetate ear soln (Borofair)	Ammonium lactate 12% lotion	Benzonatate 100 mg capsule	Ceftin, <i>see</i> <i>Cefuroxime</i>	Clotrimazole 10mg troches
Actifed (type) tablet	Amoxicillin 250 & 500 mg capsules	Benzoyl peroxid 5% and 10% wash	Cefuroxime 250 & 500mg tablet	Cogentin, <i>see</i> <i>Benztropine</i>
Actos, <i>see</i> <i>Pioglitazone</i>	Amoxicillin 875 tablets	Benzoyl peroxide 5% gel	Celexa, <i>see</i> <i>Citalopram</i>	Colace, <i>see</i> <i>Docusate sodium</i>
Acular, <i>see</i> <i>Ketorolac</i>	Amoxicillin 250 mg/5 ml suspension	Benztropine 2 mg tablets	Celluvisc 1% eye solution	Colchicine 0.6 mg tablet
Acyclovir 200 & 800 mg tablets	Amoxicillin 400 mg/5ml suspension	Betamethasone dipr AF 0.05% cream	Cepacol lozenge	Combivent oral inhaler
Acyclovir 5% oint	Antivert, <i>see</i> <i>Meclizine</i>	Betamethasone valerate 0.1% cream	Cephalexin 250 & 500 mg capsules	Compazine, <i>see</i> <i>Prochlorperazine</i>
Adapalene 0.1% gel	Anusol suppository HC	Biaxin, <i>see</i> <i>Clarithromycin</i>	Cephalexin 250 mg/5 mL suspension	Concerta 18, 27, 36, & 54 mg tablets
Adderall 5,10, & 20mg	Aquaphor oint 454gm	Bisacodyl EC 5 mg tablet	Cetaphil (type) soap free cleanser	Condylox soln
Adderall XR 10,15,20, & 30mg	Aralen, <i>see</i> <i>Chloroquine</i>	Bisacodyl 10 mg suppository	Cetirizine 5 & 10 mg tablets	Cordarone, <i>see</i> <i>Amiodarone</i>
Adalat CC, <i>see</i> <i>Nifedipine ER</i>	Aricept, <i>see</i> <i>Donepezil</i>	Bleph-10, <i>see</i> <i>Sulfacetamide</i>	Cetirizine 1 mg/1 mL syrup	Cordran tape, <i>see</i> <i>Flurandrenolide</i>
Advair 100/50, 250/50 & 500/50 mcg oral diskus inhalers	Armour thyroid, <i>see</i> <i>Thyroid</i>	Bluburo, <i>see</i> <i>Domeboro topical</i>	Chlorhexidine 0.12% oral rinse	Coreg, <i>see</i> <i>Carvedilol</i>
Afrin, <i>see</i> <i>Oxymetazoline</i>	Artificial tears eye solution	Boniva, <i>see</i> <i>Ibandronate tablet</i>	Chlorhexidine Gluconate 4% antiseptic	Cortisporin (type) ear suspension
Albuterol 4 mg tablets	Asacol, <i>see</i> <i>Mesalamine</i>	Borofair, <i>see</i> <i>acetic acid</i>	Chlorhexidine 500 mg tablet	Cosopt eye solution
Albuterol MDI HFA	Ascorbic Acid, <i>see</i> <i>Vitamin C</i>	Brimonidine 0.15% eye solution	Chlorpheniramine 4 mg tablet	Coumadin, <i>see</i> <i>Warfarin</i>
Albuterol 0.083% inhalation ampule	Aspirin enteric coated 81 mg tablet	Budesonide respules 0.25mg/2ml & 0.5mg/2ml	Chlorthaldione 25 & 50mg tablets	Cozaar, <i>see</i> <i>Losartan</i>
Albuterol 2 mg/5 mL syrup	Aspirin enteric coated 325 mg tablet	Bumetadine 1mg tablet	Cholestyramine, 378 GM	Cyanocobalamin 1000mcg/ml inj
Aldactone, <i>see</i> <i>Spironolactone</i>	Aspirin 81mg chewable tablet	Bupropion 75 & 100mg tablet	Ciprodex 0.3/0.1% ear suspension	Cyanocobalamin, <i>see</i> <i>Vitamin B-12</i>
Aldara, <i>see</i> <i>imiquimod</i>	Astelin nasal spray	Bupropion SR 100 & 150 mg tablets	Ciprofloxacin 250, 500 mg tabs	Cyclobenzaprine 5 & 10 mg tablet
Alendronate 5 & 10mg tablets	Atarax, <i>see</i> <i>Hydroxyzine</i>	Buproion XL 150 & 300mg tablets	Ciprofloxacin 150 mg capsule	Cyclospine 0.05% eye soln, 30 amp box
Alendronate 35 mg (weekly) tablet	Atenolol 25, 50 & 100 mg tablets	Buspar, <i>see</i> <i>Buspirone</i>	Cipro, <i>see</i> <i>Ciprofloxacin</i>	Cyclocort, <i>see</i> <i>Amcinonide</i>
Alendronate 70 mg (weekly) tablet	Ativan, <i>see</i> <i>Lorazepam</i>	Buspirone 10mg tablet	Citalopram 10, 20 & 40 mg tablets	Cyproheptadine 4 mg tablet
Alendronate with vitamin D 70mg/2800 IU	Atomoxetine 10, 18, 25, 40, & 60mg tabs	Cafergot tablet	Clarithromycin 500 mg tablet	Cytotec, <i>see</i> <i>Misoprostol</i>
Alesse/Levlite (type) 28 day tablets	Atorvastatin 10, 20, 40, 80mg tab	Calamine lotion	Claritin, <i>see</i> <i>Loratadine</i>	Darvocet-N 100 (type) tablet
Aldomet, <i>see</i> <i>Methyl dopa</i>	Atrovent, <i>see</i> <i>Ipratropium</i>	Calan SR, <i>see</i> <i>Verapamil SR tablets</i>	Cleocin, <i>see</i> <i>Clindamycin</i>	Debrox, <i>see</i> <i>Carbamide peroxide</i>
Alfuzosin 10mg tablet	Augmentin (type) 500, & 875 mg tablets	Calcium Carbonate 500mg tab	<i>Climira patches</i>	Decadron, <i>see</i> <i>Dexamethasone</i>
Allegra, <i>see</i> <i>Fexofenadine</i>	Augmentin 250/5ml, 400 mg/5ml, 600 mg/5 ml ES suspensions	Calcium Carbonate 600mg with 400mg Vitamin D tablet	Clindamycin 150 mg capsule	Deltasone, <i>see</i> <i>Prednisone</i>
Allopurinol 100 & 300 mg tablets	Augmentin 250/5ml, 400 mg/5ml, 600 mg/5 ml ES suspensions	Calcitriol 0.25mcg capsule	Clindamycin 1% solution, lotion	Demulen 1/35 (type) tablets
Alphagan P, <i>see</i> <i>Brimonidine</i>	Auralgan (type) anesthetic ear drops	Calcium polycarbophil 650mg	Clindamycin 2% vaginal cream	Depakote DR, <i>see</i> <i>Divalproex DR</i>
Alprazolam 0.25 & 0.5 mg tablet	Aveeno (type) oatmeal	Caltrate-D 600/400 tab	Cleocin, <i>see</i> <i>Clindamycin</i>	Depakote ER, <i>see</i> <i>Divalproex ER</i>
Altace, <i>see</i> <i>Ramipril</i>	Azithromycin 250 mg tablet	Captopril 25 mg tablet	Clobetasol 0.05% cream	Desipramine 25 mg tablets
	Azithromycin 100 mg/5 mL & 200 mg/5 mL suspensions	Capsaicin 0.025% cream	Clobetasol 0.05% oint	Desogen/Ortho Cept (type) tablets
	Azulfidine, <i>see</i> <i>Sulfasalazine</i>	Carafate, <i>see</i> <i>Sucralfate</i>	Clobetasol 0.05% topical soln	Desonide 0.05% cream and ointment
			Clomid, <i>see</i> <i>Clomiphene</i>	Desyrel, <i>see</i> <i>Trazodone</i>

Detrol LA, *see Tolterodine LA*
 Dexamethasone 0.5 & 4 mg tablets
 Dexamethasone 0.5mg/5ml elixer
 Diamox, *see Acetazolamide*
 Diamox SR, *see Acetazolamide SR*
 Diazepam 2 & 5 mg tablets
 Dibucaine 1% ointment
 Diclofenac Sodium 50 & 75mg tablet
 Dicloxacillin 250mg capsule
 Dicyclomine 10mg capsule
 Dicyclomine 20 mg tablet
 Differin, *see Adapalene*
 Diflucan, *see Fluconazole*
 Digoxin 0.125 & 0.25 mg tablets
 Dilantin, *see Phenytoin*
 Diltiazem 60 mg tablet
 Diltiazem ER 120, 180, 240, 300, & 360mg capsule (Tiazac)
 Diovan-*see valsartan*
 Diphenhydramine 25, 50 mg capsule
 Diphenhydramine 12.5 mg/5 ml elixer
 Diprolene AF-*see Betamethasone*
 Disalcid, *see Salsalate*
 Ditropan, *see Oxybutynin*
 Divalproex DR 250 mg tablets
 Divalproex ER 250mg & 500mg tablet
 Docusate sodium 100 mg capsule
 Docusate sodium 10 mg/mL solution
 Domeboro (type) topical powder packets
 Donepezil 5 & 10 mg tablets
 Donnatal (type) tablet & elixer
 Dorzolamide 2% eye solution
 Doxazosin 2, 4, & 8 mg tablets
 Doxepin 10 & 25 mg capsule
 Doxycycline 50 & 100 mg capsules
 Doxycycline Hyclate 20mg tablet (Periostat)
 Drisol, *see Vitamin D*
 Dulcolax, *see Bisacodyl*
 Ecotrin, *see Aspirin enteric coated*
 Effexor XR, *see Venlafaxine*
 Efudex, *see Fluorouracil*
 Elavil, *see Amitriptyline*
 Elidel, *see Pimecrolimus*
 Elimate, *see Permethrin*
 Epi-Pen 0.15 & 0.3 mg injections
 Ergocalciferol 50,000 unit cap
 Erythromycin 250 mg tablets
 Erythromycin eye ointment
 Erythromycin 2% topical pads
 Esomeprazole 20 & 40mg capsules
 Estrace, *see Estradiol tablet*
 Estradiol topical patch (Climira brand only) 0.1 & 0.05 mg
 Estradiol 1mg tablet
 Eucerin (type) lotion, 240ml
 Evista, *see Raloxifene*
 Eye wash solution
 Ezetimibe 10mg tablet
 Feldene, *see Piroxicam*
 Felodipine 2.5, 5, & 10mg tablet
 Fenofibrate 54 & 160mg tablets
 Ferrous sulfate 325 tablet
 Ferrous sulfate 15 mg/0.6 mL solution
 Ferrous sulfate 44mg/5ml elixer
 Fexofenadine 30, 60 & 180 mg tablets
 Fibercon (type) tablet
 Finasteride 5 mg tablet
 Fioricet (type) tablet
 Fiorinal (type) tablet
 Flagyl, *see Metronidazole*
 Flecainide 50, 100mg tablet
 Fleet enema (adult and pediatric)
 Flexeril, *see Cyclobenzaprine*
 Flomax, *see Tamsulosin*
 Flonase nasal spray
 Flovent HFA 44, 110, & 220 mcg oral inhalers
 Floxin, *see Ofloxacin ear*
 Fluconazole 100 & 200mg tablets
 Fluconazole 150 mg tablet
 Fluocinolone 0.01% topical soln
 Fluocinonide 0.05% cream & gel
 Fluocinonide-E 0.05% cream
 Fluorometholone 0.1% eye suspension
 Fluorouracil 5% cream
 Fluoxetine 10 & 20 mg capsules
 Fluoxetine 20mg/5ml liquid
 Flurandrenolide topical tape
 Fluticasone, *see Flonase or Flovent HFA*
 FML, *see Fluorometholone*
 Folic acid 1 mg tablet
 Fosamax, *see Alendronate*
 Fosamax Plus D 70mg/2800IU
 Furosemide 20 & 40 mg tablets
 Gabapentin 100, 300, 400, 600, 800mg capsules/tablets
 Gaviscon (type) foamtabs
 Gemfibrozil 600 mg tablet
 Gentamicin 0.3% eye ointment
 Gentamicin 0.3% eye solution
 Glimepiride 2, 4, & 8 mg tablets
 Glipizide 5 & 10 mg immediate release tablets
 Glipizide XL 2.5, 5, & 10 mg tablets
 Glucagon Emergency Kit
 Glucophage, *see Metformin*
 Glucotrol, *see Glipizide*
 Glucotrol XL, *see Glipizide XL*
 Glucovance (type) 1.25/250, 2.5/500, & 5/500 mg tablets
 Glyburide 2.5 & 5 mg tablets
 Glycerin adult & children suppositories
 Glynase, *see Glyburide micronized*
 Golytely
 Gris-Peg, *see Griseofulvin*
 Griseofulvin ultramicrosize 125 & 250mg tablet
 Griseofulvin microsize 125 mg/5 ml suspension
 Guaifenesin, *see Robitussin*
 Guaifenesin SR 600mg tablet
 Gyne-Lotrimin, *see Clotrimazole vaginal*
 Halcion, *see Triazolam*
 Hibiclens 4% topical solution, *see Chlorhexidine Gluconate antiseptic*
 Homatropine 5% eye solution
 Hydralazine 10 & 25 mg tablet
 Hydrochlorothiazide 12.5mg cap
 Hydrochlorothiazide 25 & 50 mg tablets
 Hydrocodone/Acetaminophen 5/325 & 7.5/325mg tablet
 Hydrocortisone 25mg rectal suppository
 Hydrocortisone 1 & 2.5% cream
 Hydrocortisone Valerate 0.2% cream
 Hydroxychloroquine 200 mg tablet
 Hydroxyzine HCl 10 & 25 mg tablets
 Hydroxyzine HCl 10 mg/5 mL syrup
 Hygroton, *see Chlorthalidone*
 Hytrin, *see Terazosin*
 Hyzaar 50/12.5, 100/12.5, and 100/25 mg tablets
 Ibandronate 150mg monthly tablet
 Ibuprofen 200, 400, 600, & 800 mg tablets
 Ibuprofen 100 mg/5 mL suspension
 Imdur, *see Isosorbide mononitrate ER*
 Imiquimod 5% cream
 Imipramine 10 & 25 mg tablets
 Imitrex, *see Sumatriptan*
 Imodium, *see Loperamide*
 Inderal, *see Propranolol*
 Inderal LA, *see Propranolol LA*
 Indocin, *see Indomethacin*
 Indomethacin 25 mg capsule
 Ipratropium oral inhaler (Atrovent)
 Ipratropium 0.2% inhalation solution
 Ipratropium 0.03% & 0.06% nasal spray
 ISMO, *see Isosorbide mononitrate*
 Isoniazid 300 mg tablet
 Isordil, *see Isosorbide dinitrate*
 Isordil SR, *see Isosorbide dinitrate*
 Isosorbide dinitrate 10 mg tablet
 Isosorbide dinitrate 40 mg SR tablet
 Isosorbide mononitrate ER 30, 60, & 120 mg tablets (Imdur)
 Janumet 50/500 & 50/1000 tablet
 Januvia, *see Sitagliptin*
 K-Dur, *see Potassium chloride*
 Keflex, *see Cephalexin*
 Kenalog oral paste, *see Triamcinolone paste*
 Kenalog, *see Triamcinolone*
 Kenalog Spray, *see Triamcinolone*
 Ketoconazole 200 mg tablet
 Ketoconazole 2% cream
 Ketoconazole 2% shampoo
 Ketorolac 0.5% eye soln
 Klonopin, *see Clonazepam*
 Labetalol 100 & 200mg tablets
 LacHydrin, *see Ammonium lactate*
 Lacrilube (type) eye ointment
 Lactulose 10 gm/15 mL syrup
 Lamictal, *see Lamotogine*
 Lamotogine 25, 100, 150, & 200mg
 Lamisil, *see Terbinafine*
 Lanoxin, *see Digoxin*
 Lantus insulin
 Lantus SoloStar 100units/ml inj
 Larium, *see Mefloquine*
 Latanoprost 0.005% eye solution
 Lasix, *see Furosemide*
 Levaquin *see Levofloxacin*
 Levlen/Nordette (type) 28 day tablets
 Levofloxacin 250, 500, 750mg tablets
 Levothyroxine, *see Synthroid*
 Lidex, *see Fluocinonide*
 Lidocaine 2% topical gel
 Lidocaine Viscous 2% solution
 Lidocaine 5% patches
 Lipitor, *see Atorvastatin*
 Lisinopril 5, 10, 20, 30 & 40 mg tablets
 Lithium carbonate 300 mg capsule
 LoEstrin FE 1/20 & 1.5/30 tablets
 LoOvral/Low Ogestrel 28 day tablets
 Lomotil tablet
 Loperamide 2 mg capsule
 Lopid, *see Gemfibrozil*
 Lopressor, *see Metoprolol*
 Loratadine 10 mg tablet
 Loratadine 5mg/5ml syrup
 Lorazepam 1 mg tablets
 Lotrel 2.5/10, 5/10, 5/20, 5/40, 10/20, & 10/40 mg capsules
 Losartan 25, 50, & 100 mg tablets
 Lotrimin, *see Clotrimazole cream*
 Macrobid 100mg capsule
 Macrochantin, *see Nitrofurantoin*
 Magnesium citrate solution
 Magnesium hydroxide (MOM)
 Magnesium Oxide 400 mg tablet
 Maxalt/Maxalt MLT, *see Rizatriptan tablet*
 Maxitrol (type) eye suspension
 Maxitrol (type) eye ointment
 Maxzide 25/37.5 & 50/75 mg (type)tablet
 Mebendazole 100 mg chewtabs
 Meclizine 25 mg tablet
 Medrol, *see Methylprednisolone*
 Medroxyprogesterone 2.5 & 10 mg tablets
 Mefloquine 250mg tablet
 Meloxicam 7.5 & 15 mg tablet
 Mesalamine 400mg tablet (Asacol only)
 Metamucil (type) powder
 Metformin 500, 850 & 1000 mg tablets
 Metformin ER 500mg tablet
 Methocarbamol 500 mg tablet
 Methotrexate 2.5 mg tablet
 Methylphenidate IR 5 & 10mg tablet
 Methylprednisolone 4 mg dose pack
 Methylprednisolone 4MG tablet
 Metoclopramide 10 mg tablet
 Metolazone 2.5 mg tablets
 Metoprolol tartate 25, 50 & 100 mg tablets

Metoprolol succinate ER 25, 50, 100 & 200 mg (Toprol XL)
Metrogel, *see Metronidazole*
Metronidazole 0.75% topical cream
Metronidazole 1% gel
Metronidazole 250 mg tablet
Metronidazole 0.75% vaginal gel
Micardis, *see Telmisartan*
Micardis HCT 40/12.5, 80/12.5, 80/25mg tablets
Miconazole-7 2% vaginal cream
Miconazole, *see Glyburide*
Miconor/Nor QD 0.35 mg tablets
Minipress, *see Prazosin*
Minocycline 50 & 100mg capsule
Miralax powder 527gm
Mobic, *see Meloxicam*
Monistat-7, *see Miconazole vaginal*
Mometasone nasal spray, *see Nasonex*
Mononessa/Ortho Cyclen tablets
Montelukast 4 & 5 mg chewtabs
Montelukast 10 mg tablet
MS Contin, *see Morphine SR tablet*
Morphine 15, 30 & 60mg SR tablets
Motrin, *see Ibuprofen*
Moxifloxacin 0.5% eye solution
Moviprep
Mucinex 600mg tablets
Mucinex-D tabs (600mg guaifenesin/60mg pseudoephedrine)
Mucinex-DM (600mg guaifenesin/30mg dextromethorphan)
Multivitamins, Adult,
Multivitamins, Chewable for Children
Mupirocin 2% ointment & cream
Muro-128, *see Sodium chloride eye*
Mycolog II (type) cream
Mycostatin, *see Nystatin*
Mydracyl, *see Tropicamide*
Mylicon, *see Simethicone*
Mysoline, *see Primidone*
Naphcon-A eye drops
Naprosyn, *see Naproxen*
Naproxen 250, 375, & 500 mg tablet
Nasonex nasal spray, *see Mometasone*
Necon/Ortho Novum (type) 7/7/7 tablets
Neosporin (type) eye ointment
Neosporin (type) eye suspension
Nephrocaps
Neurontin, *see Gabapentin*
Nexium, *see esomeprazole*
Niaspan 500, 750 & 1000 mg tablets
Nifedipine 10 mg capsule
Nifedipine CC 30, 60, & 90 mg tablets (Adalat brand)
Nitrofurantoin 50 mg capsule
Nitroglycerin 2% topical ointment
Nitro-Dur 0.2, 0.4, & 0.6 mg/hr patches
Nitro-Stat 0.4 mg SL tablets
Nitro-Spray 0.4 mg SL spray
Nizoral, *see Ketoconazole*
Nix, *see Permethrin*
Nolvadex, *see Tamoxifen*
Norco (type) 5/325 & 7/5/325mg tab
Nordette/Levlen 28 day (type) tablet
Norinyl/Ortho Novum (type) 1/35
Nor-QD/Miconor tablets
Nortriptyline 10 and 25 mg capsules
Norvasc, *see Amlodipine*
Novolin NPH, R and 70/30
Novolog insulin
Novolog FlePen Syringe
Novolog Mix 70/30 FlexPen Syringe
NuvaRing
Nystatin 100,000 unit cream
Nystatin 100,000 unit ointment
Nystatin 100,000 unit/mL suspension
Oatmeal, colloidal 12oz
Ofloxacin 0.3% ear drops
Olopatadine 0.1% eye solution
Omeprazole 20 mg capsule
OrthoCept, *see Desogen*
Ortho Cyclen/Mononessa 28 day tablets
Ortho Evra patch
Ortho Novum/Norinyl (type) 1/35
Ortho Novum/Necon 7/7/7 tablets
Ortho Tri-Cyclen/Trinessa tablets
Ortho Tri-Cyclen Lo
Oscal 500mg elemental calcium
Oxybutynin 5 mg tablet
Oxybutynil XL 5mg & 10mg tab
Oxycodone IR 5mg tablet
Oxycontin 10, 20, & 40mg tablet
Oxymetazoline 0.05% nasal spray
Pamelor, *see Nortriptyline*
Patanol, *see Olopatadine*
Parlodel, *see Bromocriptine*
Paroxetine 10, 20, 30, & 40 mg tablets
Paxil, *see Paroxetine*
Penicillin VK 250 & 500 mg tablets
Penicillin VK 250 mg/5 mL suspension
Pepto-Bismol (type) 262 mg tablet
Percocet (type) 5 mg/325 mg tablet
Periacin, *see Cyproheptadine*
Peridex, *see Chlorhexidine*
Periostat, *see Doxycycline Hyclate*
Permethrin 5% cream
Phenazopyridine 100 mg tablet
Phenergan, *see Promethazine*
Phenobarbital 15 & 30 mg tablets
Phenytoin 50 mg chewable tablet
Phenytoin 100 mg capsule (**generic only**)
Pimecrolimus 1% cream
Pioglitazone 15, 30, & 45mg tablet
Piroxicam 20 mg capsules
Plaquenil, *see Hydroxychloroquine*
Plavix, *see Clopidogrel*
Plendil, *see Felodipine*
Polytrim (type) eye solution
Potassium chloride 8,10, & 20 mEq tablet
Pravastatin 10, 20, 40mg tablets
Prazosin 1, 2, & 5 mg capsules
Pred Forte, *see Prednisolone eye*
Prednisolone 1% eye suspension
Prednisolone 15 mg/5 mL syrup
Prednisone 1, 5, 10, 20, & 50mg tablets
Prelone, *see Prednisolone syrup*
Premarin 0.3, 0.625, 0.9, & 1.25 mg tablets
Premarin vaginal cream
Prempo 0.3/ 1.5, 0.45/1.5 and 0.625/2.5, & 0.625/5 mg tablets
Prenatal vitamin
Prevident 5000 plus dental cream
Prilosec, *see Omeprazole*
Primidone 50 & 250 mg tablets
Prinivil, *see Lisinopril*
Probenecid 500 mg tablet
Prochlorperazine 5 & 10mg tablet
Prochlorperazine 25 mg suppository
Proctocream 2.5% rectal cream
Proctofoam HC 1% rectal foam
Promethazine 25 mg tablet
Promethazine 12.5 & 25 mg rectal suppositories
Propine, *see Dipivefrin*
Propranolol 10, 40, & 80 mg tablets
Propranolol LA 60, 80, & 120 mg capsules
Propylthiouracil 50 mg tablet
Proscar, *see Finasteride*
Proventil, *see Albuterol*
Provera, *see Medroxyprogesterone*
Prozac, *see Fluoxetine*
Pseudoephedrine 30 & 60mg tablet
Pseudoephedrine 120mg ER tablet
Pseudoephedrine 30 mg/5 mL syrup
Psyllium
Pulmicort 0.25 & 0.5 mg respules
Pyridium, *see Phenazopyridine*
Pyridoxine, *see Vitamin B-6*
Quetiapine 25, 50, 100 & 200 mg tablets
Raloxifene 60 mg tablet
Ramipril 2.5, 5, & 10mg capsule
Ranitidine 150 mg tablet
Ranitidine 15 mg/mL syrup
Refresh eye solution
Refresh plus eye solution
Reglan, *see Metoclopramide*
Restasis, *see Cyclosporine*
Restoril, *see Temazepam*
Retin-A, *see Tretinoin*
Rifampin 150 & 300 mg capsule
Risperdal, *see Risperidone*
Risperidone 0.25, 0.5 & 1 mg Tablets
Rizatriptan 5 & 10mg tablet
Rizatriptan MLT 5 & 10mg tab
Ritalin, *see Methylphenidate*
Robaxin, *see Methocarbamol*
Robitussin (type) syrup
Robitussin DM (type) syrup
Robitussin AC (type) syrup
Salicylic acid 17% soln
Salicylic Acid 40% patch
Salmeterol diskus oral inhaler
Salsalate 500 mg tablet
Selenium Sulfide 2.5% shampoo
Selsun, *see Selenium sulfide*
Senna 8.6 mg tablet
Senokot, *see Senna*
Septra DS (type) tablet
Septra (type) 200 mg/5 mL pediatric suspension
Serevent, *see Salmeterol*
Seroquel, *see Quetiapine*
Sertraline 25,50 & 100 mg tablets
Silvadene, *see Silver sulfadiazine*
Silver sulfadiazine 1% cream
Simethicone 80 mg chewable tablet
Simethicone 40 mg/0.6 mL infant drops
Simvastatin 5, 10, 20, 40, & 80 mg tablets
Sinequan, *see Doxepin*
Sinemet 10/100, 25/100, & 25/250 mg tablets
Singulair, *see Montelukast*
Sitagliptin 50 & 100mg tablet
Slow K, *see Potassium chloride*
Sodium bicarbonate 650mg tablet
Sodium chloride 5% eye ointment
Sodium chloride 5% eye solution
Sodium chloride 0.65% nasal spray
Sodium fluoride 1.1mg/ml drops
Sodium fluoride 0.5, 1.1 & 2.2mg tabs
Spiriva inhaler, *see Tiotropium*
Spironolactone 25 mg tablet
Stannous fluoride 0.4% gel
Strattera, *see Atomoxetine*
Sucralfate 1 gm tablet
Sudafed, *see Pseudoephedrine*
Sudafed 12 hour, *see Pseudoephedrine*
Tulfacetamide 10% eye solution
Sulfasalazine 500 mg tablet
Sulindac 200mg tablet
Sumatriptan autoinjector kit
Sumatriptan refill syringe 2 count box
Sumatriptan 25, 50, & 100mg tablet
Symmetrel, *see Amantadine*
Synthroid 0.025, 0.05, 0.075, 0.088, 0.1, 0.112, 0.125, 0.137, 0.15, 0.175, 0.2, 0.3 mg tablets
Tambocor, *see Flecainide*
Tamoxifen 10 & 20mg tablet
Tamsulosin 0.4mg capsule
Tegretol, *see Carbamazepine*
Telmisartan 20, 40, 80mg tablets
Temazepam 15 & 30 mg capsules
Temovate, *see Clobetasol*
Tenormin, *see Atenolol*
Terazosin 1, 2, 5, & 10 mg capsules
Terbinafine 250mg tablet
Terbinafine 1% cream
Tessalon perles, *see Benzonatate*
Tetracycline 250mg capsules
Theophylline SR 200, & 300 mg tablets

Thiamine, *see Vitamin B-1*
 Thyroid 30 & 60 mg tablets
 Tiazac (type) 120, 180, 240, 300 & 360 mg capsules (**once daily type**)
 Timolol 0.25 & 0.5% eye solutions
 Timolol XE 0.25 & 0.5% eye solutions
 Timoptic, *see Timolol*
 Timoptic XE, *see Timolol XE*
 Tiotropium inhaler, *see Spiriva*
 Tobradex eye oint and susp
 Tobramycin 0.3% eye solution
 Tobramycin 0.3% eye ointment
 Tobrex, *see Tobramycin*
 Tofranil, *see Imipramine*
 Tolterodine LA 2 & 4 mg capsules
 Topamax, *see Topiramate*
 Topiramate 25, 50, 100, & 200mg tablets
 Toprol XL 25, 50, 100, & 200mg tablets
 Tramadol 50 mg tablet
 Trazodone 50 mg tablet
 Tretinoin 0.025% cream & gel
 Tretinoin 0.05% cream
 Tretinoin 0.1% gel
 Tretinoin 0.1% micro gel
 Triamcinolone 0.025% cream
 Triamcinolone 0.025% ointment
 Triamcinolone 0.1% cream
 Triamcinolone 0.1% ointment
 Triamcinolone 0.5% cream
 Triamcinolone 0.1% dental paste
 Triamcinolone topical aerosol
 Triazolam 0.25 mg tablet
 Trihexyphenidyl 2 & 5 mg tablet
 Trimethoprim 100mg tablets
 Trinessa/Ortho Tri-cyclen tablets
 Triphasil/Trileven 28 day tablets
 Tropicamide 1% eye solution
 Trusopt, *see Dorzolamide*
 T-Stat, *see Erythromycin topical*
 Tucks Pads
 Tylenol, *see Acetaminophen*
 Tylenol #3 (type) tablet
 Tylenol with codeine (type) elixir
 Ultram, *see Tramadol*
 Urea 10 % lotion
 Urea 40% cream
 Uroxatral, *see Alfuzosin*
 Valcyclovir 500mg tablet

Valium, *see Diazepam*
 Valisone, *see Betamethasone*
 Valtrex, *see Valcyclovir*
 Valsartan 80, 160, 320mg
 Vanicream Moisturizing Skin Cream, 454gm
 Vardenafil 10 & 20mg tablet
 Venlafaxine XR 37.5, 75, and 150 mg capsules
 Verapamil 80 & 120 mg tablets
 Verapamil SR 180, & 240 mg tablets (Calan SR type)
 Vermox, *see Mebendazole*
 Vigamox, *see Moxifloxacin*
 Vitamin B-1 50 mg tablet
 Vitamin B-6 50 mg tablet
 Vitamin B-12 (1000 mcg/mL) injection
 Vitamin B-12 100mcg tablet
 Vitamin C 500 mg tablet
 Vitamin D 50,000 unit capsule
 Vitamin D 400 and 1000IU tablet
 Vitamin E 400 unit capsule
 Vitamin, multivitamin adult
 Vitamin, Vi-daylin (type) infant drops
 Vitamin, polyvitamin infant drops with iron
 Vitamin, polyvitamin infant drops with 0.25mg fluoride
 Voltaren, *see Diclofenac Sodium*
 Vosol, *see Acetic acid*
 Vosol-HC (type) ear solution
 Vytorin 10/10, 10/20, 10/40, 10/80
 Warfarin 1, 2, 2.5, 3, 4, & 5 mg tablets (Coumadin brand only)
 Wart solution 17% liquid
 Wellbutrin SR, *see Bupropion SR*
 Wellbutrin XL, *see Bupropion XL*
 Westcort, *see Hydrocortisone valerate*
 Xalatan, *see Latanoprost*
 Xanax, *see Alprazolam*
 Yasmin 28 day tablets
 YAZ tablets
 Zantac, *see Ranitidine*
 Zaroxolyn, *see Metolazone*
 Zestoretic 10/12.5, 20/12.5, 20/25mg
 Zestril, *see Lisinopril*
 Zetia, *see Ezetimibe*
 Zinc oxide 20% ointment
 Zithromax, *see Azithromycin*
 Zocor, *see Simvastatin*
 Zolof, *see Sertraline*

Zolpidem 5 & 10 mg tablets
 Zostrix, *see Capsaicin*
 Zovirax, *see Acyclovir*
 Zylprim, *see Allopurinol*
 Zyrtec, *see Cetirizine*
 Zyrtec 1mg/1ml syrup

Diabetic Supplies: diabetic supplies require a prescription. We stock the following:
 Alcohol pads
 Insulin Syringes: 3/10 cc, ½ cc, 1 cc
 Thin Lancets 28 gauge
 Precision Xtra test strips
 Precision Xtra Monitor